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110 BUGGYRADIO CONTROL OFF ROADRACECAR
INSTRUCTION MANUAL
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Before beginning assembly, please read these instructions thoroughly.
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ORFEIED L B~ —HHELThHLapE (ran @ Take care not to lose parts or screws etc. when performing

- . maintenance or replacing parts.
@ This instruction manual follows the model's order of assembly.

Please keep and refer to this manual for maintenance or when

®
replacing parts. Users unfamiliar with maintaining and assembling ESHn
this model should contact their Kyosho distributor or hobby shop. ;
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ftilcZ 5 Z %40 / ITEMS REQUIRED FOR OPERATION

HICICnELGTIER

Tools required EAT A TEORRLICE, HIEBELTIREL,
:i,% CAUTION: Handle tools carefully!
2

*v MEA-TL3BIE ][ —fRi i TE | BRI
TOOLS INCLUDED TOOLS ) ACCESSORIES

W B EF

Instant Glue

[ Pav=1%4 W oT235RE@) / 0T236R () W>IFRVF
Hex Wrenches vl F Needle Nose Pliers

‘ 1 Shock Wrench ﬂ
el S

| PAVASS
Scissors

M No.36231/36231P
SPFAT7TYI)——
SP KNIFE EDGE REAMER
SPHATITVII——T3R
SP KNIFE EDGE REAMER PLUS

mt+FLUF
Cross Wrench

m=-v/\—

@ Wire Cutters

TINIARET, BE#HE1~15mmD
NBITHNTEBITAETY,

S Hx>oOvyH No need to pre-drilll Drills neat 1 ~ 15mm
holes directly!
M 0T235R@) / OT236RO 9 Screw ement \
YavoyLrF LB
Shock Wrench Paint

BAHYZ2—FA47
Sharp Hobby Knife

@R T 1 DREIIE
RUB—RZA A
BRHOBETT .

@For painting the body,
use polycarbonate
paints for models!

e[ ()
7

2F v RIVIH—RIESC (RE=FOY bO—5—) ESEiHE (70K BRTEBY—R - B 7V THAX
Radio transmitter with at least 2 channels for 1 servo 1 ESC (Electric Speed Controller). Suitable servos, receiver, battery & electric speed controller

@ DF Y MUL2F v RIVTF—RIESCOTORDKETT = N
@This kit requires a 2 channel radio control set with 1 servo and 1 ESC. L BSE i | RVEN
Transmitter Servo
O TORDEFEWVIE. TORICNBEDOHAEEZSEICLTIREL,
@For more information on the transmitter, kindly refer to the N°-82?73
instruction manual of the transmitter. =R

KS-5031-09MW
SERVO

W ETRNY T — W TER
Battery Battery Charger mry>7
R B/ w7 —CEL R ER Electric speed
A LTLIEEL, controller
Use the suitable battery charger
for your battery.

GAB4202%=FRET Bimald. X
EHER, < 7=6GACO100D Gens ace

No. 71322 KYOSHO SPEED HOUSE 7.2V - 22HV Ni-MH / X\ 71) — LiPo/\w7 ) =707 2 —%&ikd
KYOSHO SPEED HOUSE 7.2V - 22HV Ni-MH Battery {5/ LT </2&L,
No. 71324 KYOSHO SPEED HOUSE 7.2V - 36HV Ni-MH /X7 1) — Always use battery protector GAC0100D 2=
KYOSHO SPEED HOUSE 7.2V - 36HV Ni-MH Battery  Gens ace LiPo battery protector when | 115#%
No. GAB4202  Gens ace LiPo 4000 A+ L — k/\w % (60C/7.4V) charging GAB4202. Receiver
Gens ace LiPo 4000 Straight Pack (60C/7.4V) No.82135
Syncro KR-331
BtE—%—/ESC (RE—FOa¥btE—F—) Bt (B
Motor / Electric speed controller Receiver
S— ~ S— ~ No.82146
7 Z<F—%2— Brushed Motor 72 L RAE—X— Brushless Motor Syncro KRG-331
DA O {EH (&)
No.37021 No.82245 No.37032 No.37051B Receiver
Le Mans E—%— REAE—RN\TR JU> 240S )V~ 240S ESC
(FZ2+302—>) KA060-91W 75~ E—42—H TSV LRAE—E— (60A/MAX13.52—2/) .
Le Mans MOTOR Bh7KESC 60A ST5% 15.5T/4WDF LE MANS 240S ESC | AW R
(Brushed/30Turn) KYOSHO SPEED HOUSE LE MANS 240S (60A/MAX13.5Turn) Battery
KA060-91W Brushed WP Brushless Motor
ESC 60A S-plug (15.5T/4WD) Z“Qﬁl)r(n
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Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’s
construction.

@Check the kit contents. Should any parts be missing, contact the retail shop from
where the model was purchased.

@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
before fitting to ensure that you are installing the correct parts.

@Tighten Self tapping (TP) screws into parts until you have a secure attachment.
However, be careful not to overly tighten TP screws as the threads may be
damaged.

] (O corea
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X Wrong

FvhCE BPRENES EXPIYIBERDIE < A>TWEY, SAZSICIIRETRNG D ZFIOTHEREL THSHEIITT
<IEEW,

This kit contains screws and hardware in different metric sizes and shapes. Before using them, check the screws on the true-to-scale diagrams
on the left side in each assembly step.

@/ |\ERER D1 B / OTHER HARDWARE

3x12mm E'X x12mm I ER 3mm TvI¥y—-Fvhk ESEUYVY 5.8mm EOR—IL
Screw F/H Screw Washer - Nut E-ring Pillow Ball

@ ‘||||||||||||\||||\||||||||||||||||\||||\||||||||| 3mm Dmmm 3mm @_TL 3mm @ 5mm Oﬂ]ﬂﬂﬂﬂ]ﬂ
12mm ot | 12mm ! )

_

(o

5x10mm A% )L - RF YT
Metal Bushing - Ball Bearing

01

@t X DiESE / SCREWS
Schrauben / VIS / TORNILLOS

EX Frv7ER TIER TPEX Ty hER
Screw Cap Screw Flat Head (F/H) Screw Self-tapping (TP) Screw Set Screw

@ "|||||||||\||||\||||||||||||||||\||||\||||||||||| W Dmmm TN [




Screws / % J%am

1-E025 x12
E-Ring(E2.5)
EVY

1-E050 X1
E-Ring(E5.0)
EVT

A\
2
1-N3024 x4
Nut (M3x2.4)

Fuk

H
1-N3033N x20
Nut (M3x3.3) Nylon

FubF4Ov

1-N4056FNB x5
Nut (M4x5.6) Flanged Nylon
U=V

m
1-S53003 x3

Set Screw (M3x3)
tyhER

(© o

1-S32606H x4
Flat Head Screw (Hex/M2.6x6)
HIER (N\YIR)

(©)

0T241@Ox6
Flat Head Screw (Hex/M2.6x8)
HIER (N\VIR)

(©) o

oT241@®x2
Flat Head Screw (Hex/M2.6x14)
HSER (A\YIR)

()] m

1-S33008H x15
Flat Head Screw (Hex/M3x8)
HIER (N\YIR)

()]

1-S33012H x4
Flat Head Screw (Hex'M3x12)
HIER (N\YIR)

() oo

1-S33015H x2
Flat Head Screw (Hex'M3x15)
HIER (N\YIR)

©) s

©)mw

01242 @ x6
Flat Head Tapping Screw (M3x6)
Y329V TER

()]

07242 © x13
Flat Head Tapping Screw (M3x12)
B2V TER

O

07242 @ x6
Flat Head Tapping Screw (M3x16)
H3RYEVTER

(0)

1-S13008H x6
Button Screw (Hex/M3x8)
REVER (NYIR)

(©) (e

1-S13010H x2
Button Screw (Hex/M3x10)
REAVER (NYIR)

(0) (s

0T242@ x2

Button Head Tapping Screw (Hex/M3x8)

RERIEVTER

[

(0]

1-W300805 x4
Washer M3x8x0.5
Dy v—

©)

0T222@ x4
Washer M5x12x0.15
T —

c=2

92643 x2
Snap Pin 4mm
AFvTEY

CEL,

92638 x2
Snap Pin 6mm
Aty TEY

oIl

BRG007 x2
Shield Bearing (3x6x2.5)
= VRRT) YT

BRGO003 x2
Shield Bearing (4x8x3)
I=IVRRT) T

e
54@@“ 6 1-S33018H x6 1-S23006F x2
S-et Serew E(M ix4) Flat Hgad Screw (Hex/M3x18) Cap Screw(M3x6/Flanged)
£yRER PIER(N\YTA) To09F vy TER
BRG001 x10
_ Shield Bearing (5x10x4)
Juiin @ "||||||||\|||||||||||||||||||||\||||||||||||||||\I|||\||||||||||||||||||||||\|||||||||||\||||||||||||||||\l|II\|||\||||||||||||||||\||||\|||||||||||||\||||||||||||||||\|||\|| (ﬂﬂmﬂmﬂlﬂm}lﬂl S URRTYS
012410 x8 0T242@ x4
0T242 @ /0TB246 () x6
Cap Sorew (M2x10) Flat Head Screw (Hex/M314s) Flnge g T 3crem%j|(3x10)
Fry7ER YIEA(\TA) I5IIREVEVEVTER
1—22608 X7 OT241Q® x6 0T241@Q x2 BRGO14 x4
Cap Screw (M2.6x8) Flat Head Tapping Screw (M2.0x8) Washer M2.6x5x0.5 Shield Bearing (10x15x4)
FrvTER Y3329 EVTER DADZ o a2/
Rubber Parts, ETC / S/)\—)\—Y. ZOfth
ORG03B x8
O-Ring (P3/Orange)
oUVJ (P3IALY)
0T206B @ x1
o ' GearCoverSponge
FYAN-RRIY
2?}216%22 ORGO03BK x1
7\'5?‘9’ el . 0-Ring (P3/Black) OTT243VB@ x4 OTT243MB® x4
VNIV oV (P3ITZv%) Pin Tire M 43x86x40mm Inner Sponge OT2058 x2
2 Sy AVF—ARYD Battery Sponge Tape
0 | RyFY=2ARYI7—7
0T222 @ x4 r@ ‘ ‘ ‘
O-Ring (SOS 4.5x1.5)
0-0x7 #ibicst] SIL0100 x1 96441C x1 SC246B x2
Silicone OIL #100 Sponge Tape(1x100x150) Bgttery Strap (16X200mm)
JVAVFAI#00 ARVIT—T Ny7U=ZZv7
0T227 x1
0T223B x4 0T253 x4 Belt
Diff Gasket Shock Gasket 12mm ~N)bk
TIARTYE 23y AR M 12mm




Metal Parts / X% )UI\—Y

OT237R(® /OT238R O x4
Seal Cartridge
==ty

Q]

OT237R@® x2
Shock Case S
2avr—2AS

©l)

OT238R@ x2
Shock Case L
>avyr—AL

OTW123 @ x2
Front Shock Spring Medium Black
TJaVRRT)ITMT Ty

OTW124 @ x2
Rear Shock Spring Medium Black
VYRT)IMT Sy

0T239 x2
Front Shock Shaft
A S S2 A

O (I [ ]

O ([

0T240B x2
Rear Shock Shaft
DY>avyovTh

0T2155@ x1
Joint Collar
IV hT—

O O

0T216S® x1
Motor Guard Joint
E—2—A—FV31Uk

T

0T225B@ x1
Main Gear Shaft
A FYIHT b

O——

0T248 x2
Flange Shaft 3x26mm
TIVIT%TH

Ol [

0T249 x2
Flange Shaft 3x30mm

0T203B@ x1
Servo Saver Tube
H—Rt—N\—Fa1—7

WY

0OT203B@® x1
Servo Saver Spring
F—Re—IN-2T)>YJ

%

0T208B@® x1
Counter Pinion Gear
Vil Sl e

I

0T224B @ x4
Diff Shaft
TIIRTH

0T208B @ x1
Spur Gear Crip
RN=FY5)y T

HO

0T212 x4
King Pin Flange Pipe
FIETZIIINAT

Ol

0T225B@® x1
Slipper Spring Guide
Ay IN=RT) T AAR

(o

0T225B@ x1
Slipper Spring
AyIN=RT )5

O

0T225B(® x2
Spacer 5x7x10mm
ARt

©]| m——

0T225B@ x1
Counter Gear Shaft
Hova—FvIeTh

|

07221@ x1
Final Pinion Gear 32T
T7AFIVEZA Vv

0712210 x1
Diff Gear 53T
TIFY

O

0T221@® x1
Counter Gear
hova—Fv

4>

0T222@ x4
Diff Bevel Gear13T
FTINIVFY

o122 @ x4
Diff Bevel Gear10T
FINIVFY

oL ]

0T222@ x2
Bevel Shaft
NIV v T b

oL

0T208B@ x1
Pin3x12mm
%

o1
0T224BQ x4
Pin2x7mm
7

SC215B x2
Slipper Plate
R)yN=TL—b

Ol

0TB246B @ x2
Driver Stop Washer
RIAN=AMYT Ty v—

OF

PNGS4825 x1
Steel Pinion Gear (25T-48P)
AF—IVEZFVF+ (25T-48P)

0T231@ x4
Drive Washer
RSATTvv—

©0—7

0T232B@ x1
Servo Saver Shaft L
H—Rt—\—vThL

o1

0T232B@® x1
Servo Saver Shaft R
H—Rt—/\—+ TR

14 upP (9

0T232B@ x1
Saver Shaft Plate
t=N=24 T TL—h

I

012410 x8
M2.6 Counter Sink Washer
HIVE—=2 )Ty —

O I

01231 x4
Screw Pin (2x11xM4)
AgV1—-EY

©)(

SC240 x2
5.8mmxM2.6 Pivot Ball
5.8mmxM2.6 R hR—)b

©( Jmmm

SC241 x6
5.8mmxM3Pivot Ball
5.8mmxM3ERY b R—)b

QD

0T232B@® x2
Ball Nut S M2.6x4.8mm
R=IVFUES

1 = N
iy
SC242B x2

4.8mmxM2.6 Ball Nut
48mmxM2.6R— )b

o0

W0201B x8
5.8 Steel Ball
58 AF—IVR—Jb




Metal Parts / X% )LI\—Y

&35 =T

OT229B x2
Front Wheel Shaft
TAVMRA=IVYv T b

& =T

0T230B x2
Rear Wheel Shaft

o

0T219S x2
Main Chassis (Silver)
b 0%% P

0T214S x2
Front Side Plate
7OV MARTL—b

DL IAIN

Ol

0T233 x2
Flange Shaft 3x64mm
TIVIIv TR

Ol

OT247B x2
Flange Shaft 3x60mm
TIVIY% T+

© (I

(AT

0T234@ x2
Tie Rod M3x50mm
40y R

O I

0T234® x4
Tie Rod M3x38mm
a10y K

O (I

0T234@ x1
Steering Linkage Rod M2.6x36mm
ATT7)VI) =y R

(I

0T213SB x1
Front Under Guard
70y b7 E=A—F

0T217S@x1
Front Shock Stay
JAVbYa3YIRT—

oT217S®x1
Rear Shock Stay
JYavyxT—

0T215S @x1
Rear Plate L
DY 7L—hL

012158 @ x1

Rear Plate R
| 0T218S@x1 ) 7L—kFR
Front Strut Plate
7OV RNy NI~
0T228B x4
Swing Shaft
AT % Tk = S 5 @ @ o
0T218S®x1 OT235R@ /OT236RE x1
Front Sus Plate Shock Wrench 0T235R (D /OT236R® x1
OO0 TOURHRTL—F JavsLoF Shock Tool
—C () 23y —=Ib
\ "/ \/ O O { \}
oT211B @ x1 OT211B® x1 0T216S @ x1 07226 x1
Knuckle Arm L Knuckle Arm R Motor Guard Ladder Chain
TYINT=LL  FuIIT—LR E—A—fH—F Fr—>
Plastic Parts / 7S5 XF v O I\—Y
0T206B@ x1
@ @ @ Chain CoverﬁA
() © o Fr—hIN-A
G O | ]
O
0O ©
} 0T206B® x1
© Chain Cover B
© © © © o FI—Vh1\—B
= © 0 OC 1 ol |
0T220 x1 @ @ ° 1708B @ x1 1708B ® x1
Radio Plate Antenna cap Antegna p[pe
*ATL=h TYUTF YT 7YTHIMT




Plastic Parts / 7S XF v I\—Y

0T201B x2
Suspension Arm
YA Y3V T =1

—gi!@]!,

1 0T202 ]

©

A

0T202 x1
Gear Box

FRYIR

0T203B x1 / - - 0TB246 @ x1

Servo Saver @ Helmet

=R A\— ANIbAyk

1O 5
R y 5 L
3 _12]]1 6
o [ j
2 < 5 0
o
N
0 0 = ¢ 0T204 x1

O Hub Carrier
— == AVES DN

1 0T207B @ x1
Bumper
°© S VAVZAC
0T205B x1 % é
RIVE—
e o7
o o
o
0T206B x1
Chain Guide
F—VHAR 0T207B ® x1
MiniBumper
‘ H TRV O o

0T208B @ x2 0T208B(® x2 0T208B@® x2

Sprocket Case 18T Pulley Case 32T Pulley Guide
A70ry =2 T=)=r—2 T=)=A4F
0T208B@® x1
Idle Pully
TARIVT—)—

0T209 x2
Shock Piston
JIvIERNY

0T208B@ x1 OTH244W x2
Spur Gear 61T 5sp Wheel 43mm White
2)5—%y FIH—R SAR—=YRA—)b43mm (K71 H)

OT210RB X2 = = N\l \A LA43B X3
Shock Plastic Parts 5.8mm Ball End
23vI TN YIS




FI¥Y
Diff Gear

1-W300805

Plastic s
BAG @\§A

0T222@
01220 %.‘
=&

Grease

Fett Graisse U=z

J1)—Z
Grease

01220 (/{///M\\ _ 1-W300805
| 220 M3x8x0.5
-~
} (\

0T224BQ®
Pin2x7mm

| X or—

012220

7OV M) VPEIERDESICHAITET,
Assemble front and rear diff gears as per
diagram.

Of——

o220
O-Ring (S05 4.5x1.5)

0T224B©®

7T77—U—
E Diff Pully : N

woHTEFE!
Do not over tighten!

0T224B®
Pin2x7mm

&

2 O]

01222@®
O-Ring (S05 45x1.5)

0T2248© |—]
N//%N \@
w . « 0T223B

“ 2FEED OBANE T F FI—YRSATDBAERLEL A

You have TWO options to choose from: Not used with chain drive.

-~ . \ ( > . \
NIV RSA7DIBE Fr—YFSATDBE
Belt Drive Chain Drive

0T208BO®

N
FHcEhE T 7ADRIFE) 277 A 115000~30000% L TWE T, FRONT
Use Silicon Oil 5000 - 30000 (sold separately) to your preferred setting.

J




FYRYIRX
Gear Box

BITIEHET,
Insert into hole.

o202

Fr—YRFSATDHBEFERLELA-
Not used with chain drive.

BRG007

L
0T2088 @

BRG007

BE! \EITEE
Important! Note the direction

NIVMNFz—V RS54 75&IR
Choose Belt or Chain Drive

072258 @ RIC v T b ERBLETD,
Temporarily insert shaft through.

CI—

FRONT

FI—rDRAEZRDLIIctY LET,
Set the direction of the chain as per diagram.

Fr—YRSATDBEFERLELA.
Not used with chain drive.

01242 ®
TP F/H M3x16mm

Y I EREET,
Remove shaft.




FaYrNIVINY R

Front Bulkhead (Fz— FS17 DS
Chain Drive

B!
Important! Note the direction

BEISEE

oT2420
TP F/H M3x12mm

’(%‘7@

/

o242 @
072185 ® TP F/H M3x16mm
oT242 @
TP F/H M3x12mm
RSATHAF e - h
Drive Guide HOMBIEDEET, 7

g EER!
Do not over tighten!

BB MR
! Note direction
Front end is marked

oT12068 €l

0T206B(®

Align as per diagram.

g EER!
Do not over tighten!
< oT2410
v TP FH
| ;| 012068 Y M2xGmm

AEFEEMEHA
Note direction
Front end is marked

10




v 7L—b E—2—H—F
Rear Plate Motor Guard

EVIRDKEILGEBE Sty LET,
Set so pin holes are horizontal.

92643
R-Pin 4mm

é 1-832606H
FH M2.6x6mm

1-833008H
FH M3x8mm
1-833008H C%
FHM3GMm O 0
0T21550
)( ’(7‘7'\" :/'_ Ve ~N
Main Chassis ‘

> DA
\ @ oT202ll
\I 77 O\ HMOMIBIcEhEET,
AR Align as per diagram.

1-S33008H
FH M3x8mm

fHHTEEE!
Do not over tighten!

1-833008H

FH M3x8mm %

%\

NORRICEDE Sy FLETD,

Note hole position is inside.

“ 0T2198

1-S33008H
FH M3x8mm

0T2155@

1-S33008H
FH M3x8mm

11




1-§22608
Cap M2.6x8mm

7Yk E—=H—F
Front Under Guard

01241 @

NEBhEET,
Align holes.

FH MZ.GXSmméi E

b 562 0T410
012420
§|9 g TP BH
== g M3x8mm

BE! BEITEE
n Important!
Note the direction

RD&SIcty bLET,
Set as per diagram.

H—Rte—N\—-
Servo Saver

et | ©)

VIE217A%
Aluminum Silver

0T2328@) Q—
A

M2.6x5x0.5mm T~

O

- TIVEZ)VIN—
0T2328@ Q @ n Aluminum Silver

oT241Q H @
Washer
M2.6x5x0.5mm

012038

EHTEEE!
Do not over tighten!

12




H—Rte—N—=Uy

Servo Saver Link \

OT232Bel ' 0120386

,

0T232B@
Saver Shaft Plate

/%

YA
N X 1N
Q AN ()

===\

Z 3
N\ .
\
{ \

BE! mETER
Important! Note the direction

7OV A FTL—F
m Front Side Plate WMWWWWM /ﬁ
01242 ®
TP F/H M3x16mm oros@ @/ or242 @

TP F/H M3x12mm

072410
FH M2.6x8mm

WHTEEE! /
Do not over tighten! /7%

oT242 ®
TPFH
M3x16mm

oT242 ®
TP F/H M3x12mm

012410
FH M2.6x8mm




hooz—F+
Counter Gear

0T225B@®

SC215B
Slipper Plate

SC216B
Slipper Pad

8

SN
0722580

FTay NANT—E—Z2—ICHESD!
Recommended with optional high power motor.

SCW021B

HD

X2pcs

FE \EICEE
Important! Note the direction

BEITEFEROLSIICTZVIEMIICLY FLET,
Note direction of flange is set to outside as
\per diagram.

2y 7 FOEETHDIALES,
Tighten to face of shaft.

-

0T2258@®

/’@\

0T225B@ \@

1-N4056FNB

14

7yiIN—ayF
Upper Rods

‘ W0201B

BE! BEITEER
Important!
Note the direction

oT2340®

W0201B

14




1-833018H
) FHM3x18mm

H
1-N3033N Mﬂﬂlﬂ]ﬂlﬂ]ﬂm
Nylon Nut M3

oT242 @ P

PFH QY
M3x1 2mm

1-S33012H
FH M3x12mm

Front

s
1-N3024 /
Nut M3

5

THDRICE Yy FLET,
Set into lower hole.

©H

1-N3033N
Nylon Nut M3
"|||||||\I|||||||||||||||\||||\||||||||||||||||\||||\||||||||||||| E—
1-S33018H
FH M3x18mm
GANY AV T— A
Suspension Arm ( 3 ||—

0T247B
M3x60mm

N

7ovbAvMCEEEDEET,
Align to flat surface.

_om

1-854004

®
Set M4
I ETR!
Q Do not over tighten!

1-S54004

Set M4

WHTETE!

Do not over tighten!

7oV bhAYMcEEEDEET,
0T233 Align to flat surface.

M3x54mm

Ol mi

15




pi= A AWE =)
Front Hub Carrier

I 1-S13008H
BH M3x8mm

1-S13008H
BH M3x8mm

TV OEE TRHDAHET,
Tighten until flush with nut.
. J

SC241
Pivot Ball
5.8xM3mm

0712298

1-N3033N
Nylon Nut M3

0T231®
Screw Pin
2x11xM4mmd

Ry 07231 (a)
NN

BE! \EICER
Important! Note the direction

m TOVMF AR Y3V
FrontSuspension < 1.s3301sn BRI T FEEI

0T248
M3x26mm

Do not over tighten! Use standard screw!

@ 1-E025
_— E2.5 Clip

. 1-833015H
FH M3x15mm
<

LEXIERIEO T EFE!
Do not over tighten!
Use standard screw!

16




240y K
Tie Rod

wwipg

0T234@©

m U NTE T
Rear Hub Carrier
@ _=o01m310
ﬁ Screw Pin
2x11xM4mm

®

012310 @ ’

BRG001

~\
SC241
Pivot Ball
5.8xM2.6mm

0T230B

SC241
Pivot Ball
5.8xM2.6mm

0T231Q®
Screw Pin

2x11xMdmm
BRG001

]
N
BE! WEITER
Important! Note the direction

17




TFART A |
Rear Suspension REICEYMLET BOHTEFE!

Set last and do not over tighten.

1-S54004
Set M4xdmm

0 [
071249
M3x30mm

1-S33012H ) \

FHe M3x12rV )’
@ 012041

|

AEICERIKOKICEY LET,
Note the direction and set as

per diagram.

1-E025
E2.5Clip

1-S33012H
FHe M3x12mm

BB T T @
Do not over tighten! Use standard screw! =

“ BEICEE HORKIc Y FLET,

Note the direction and set as A 1-S54004

per diagram. Wﬂm Set M4x4mm
BEICEY N LET T ETR!
Set last and do not over tighten.

m Ny FU—KILE—
Battery Holder = o

oT2420

TP F/H M3x6mm . @
g EIR!

g Do not over tighten!
L
&

1-N3033N QL) Q%
| ' o420

N ?_,

=9 = TP F/H M3x6mm

)’ 012058

Z

Nylon Nut M3 @\
/ Front

@ 072058
\ 2 @ OT2058

@T% d
1-N3033N
Nylon Nut M3

INVBEEG Y RR=N—1RETEETEEZEOLET,
Removing rough edges with sand paper is recommended. 0T242©

Flange BH TP M3x10mm

0T205B

18




23 [t

1-S33008H
FH M3x8mm

1-513008H

BH M3x8mm

om242 @
TP FH
M3x6mm

1-813010H
MEFR TIVIDLAICEYET
Note direction. Flange on top

0T241®
TPFH
M2x8mm

0TB246@
Driver Stop Washer

|

1-S13010H
BH M3x10mm

1-S33008H
FH M3x8mm

24 iy

OT238RO

BEEFTCLOOWANKT,
Insert all the way.
%53

Shock Gasket 12mm
-
(x4

OT237R®/ 0T238RO

0T235R@/ OT236RO

oT210RBA

1-S32606H
FH
M2.6x6mm e

19




25

avIERAMY
Shock Pistons

Rear &\

Long one

’

A

oT209Kl

1-E025 @/
E25 Clip l

ot200E1

Rear E“'/
Long one

o 557,

BWA
Front Short one

5 @@ ORG03B
@/@ o —
QY onwg 5 O/

(27 M OBEOEEThUAKET,
Insert shaft to the step.

0T240B

X2

07239

9. |
/210RB
) 0

f
50
R

0T210RBH]

o200

%
oT210R A < 9

s HECEEIEOEIICT TV IBREIBEYET,
Note direction. Flange is on inside.

SILICONE SHOCK OIL

#100cst (75ut)

707 DFH 2 mmAR—Y—REICEANE T,
Insert 2mm spacer inside for Front Shock only.

SIL0100

m:/a‘yfprzrw
Shock Oil

HA

Short one

10V

Long one

Rearx2 Frontx2

ZDZAVDECAETHAIVEANKT,
Fill oil to this line.

YT ERBECTRUAHRD LA IV EREE T,
Insert shaft all the way and remove excess oil.

@EXRLY N7y 17OV MAUYCER M /CY) YA AL 1 00,
Jy7OVWI—RTIERIEEEBER M) OV F AL
200—350HATEXT,

@Basic setup. Use silicon oil 100 for Front A and Rear C pistons.

For high grip surfaces, use B piston on front and rear with
Silicon oil 200-350.

20




R.
S8
RE
NG

OT210RBA L
0T210RBEI R

1-822608
CAP M2.6x8mm

,f(((((((

R

l

2mm)F5 LT3
Raise 2mm collar.

1-S22608
CAP M2.6x8mm
—(

Front

bl

X2

EEBBUET,

There are left and right

OoTW123

oOTW1240Q

o1210RBH

Do not over tighten!

DT ETR!

Nylon Nut M3

21



70> kN> 18— RXESC

Front Bumper RX ESC

|

D TLIEELY,

IS LD TIEHTY S 9 ICERD 1) B,

FHLLIETERICED TORDHREZE!
Bending not required with all receivers.

ERYT 2%

=
Check your R/C system instruction manual for details.

\ /N
X /\ )&

. g 78
) A SN L

N //,U,

Pass antenna through as per diagram.

RDENCT7 T EBLET,
Double sided servo tape)

(

7

Sponge Tape

96441C
mE7—

HER B, &%

HOMBICEDEEY

=
Align receiver mounting

position to rear section
as per diagram.

=2

22



3 0 RTT7ITH—R

Steering Servo

ATV TH=RODZa— IV EREL T —RABOR I TH —RR—VZERILITET,
Make sure Steering servo is in neutral position before installing servo horn.

1-S33008H

YR V—DN\y T = [CHENGT VL SEELE T,

[ Arrange so servo wire i

5B
FH M3x8mm

s not caught by battery.

1-832606H
FH M2.6x6mm

FENFEA,
Not included.

5

—=

f'\f@\,f\

= N
) _ 0T203BH . /
@ & %)NWA.JR 01234 @ -

0T203BH
¥ O)-

20!
S

1-N3033N x2
Nut Nylon M3

1-§22608
Cap M2.6x8mm

SC2428 e N

T [ﬁ] . 22mm
oT2035id % %Jﬁ I |

)T HITEC
o ) 0T2038H | (1) R
@ @ FUTABA @ BE AEICIE
T KYOSHO e Important! Note the direction
\ SC242B \ Y,
Al \°—=F’\" ' ~N

Spur Gear

BEISEFRIRORRICE Y MLET,
Note the direction.
Set as per diagram.

0T208B @

0T206B@®

KB THENET,
Use it late.

@

BRG003

23




32 = !

DEDTIRFFES, -
Use small amount of grease. ~

@

@,

1-S23006F
Cap Screw M3x6mm Flanged

FYOBITHRIRA DT E@MZEDOTCEELET
Tighten the screws with one sheet of paper inserted between both gears.

PNGS4825
Steel Pinion Gear (25T-48P)

ORG03BK R-Pin 4mm
O-Ring P3 Black

3 3 24
Tires

2AYOINNMAICEZERICEY FLE T,

Set with tire logos on outside.

AW
0TT243VB@®

OTT243VB®

OTH244W




1%
s

,l’_

1-N4056FNB
Nylon Nut M4

V=% S AV

Ve

HAZAW48xL100x H2 5 mm)
).

AN\ T —

TE%
max size: W48xL100xH25mm

)—(

>
(

Optional short-type battery

=R

0

.\

N

('

A

Battery

25



NAVb

Paint

NVMIVL NI G3LNI¥d [e92@ BuniseiN VINILIO  §+¥21O

--‘!;:>
By bSAUNTHA>THYMLET,

[l It's cut along a cut line.

Sponge tape is spread as shown in the figure.

HMDEINCRARY I T—T=BEIET,

@O AF VI T=TERDESICRBICEEVE T,

o
o
k=
(]
E ®
2 =
£
X
o
£
>
©
o o
wv Hv Md
L
5 ks
v <
> im
® {0 =
i
o .*_K.m
= = A2
_%m . o_/nm =Y
2 SE 7 / { XS I
Reo 5 S _
o IS 5 I
mm.m \ o\ lﬂm. )
NE o = — e/ p 2 X5 oy
$&5 W == — \ m e ®% ® s
L= " (e} =
558 LN e Nog2 LB o  Snif
saes y o [ 0S8 g g W E S
N &./// N C | LA¥UBS = & v 2=
Red (O 7 ) N 5 L2 ok
£ N > At S =
T O \ \X IMEQ KRE9 =
Bo8 ///// ®o9% NeSE
z @ € T T o & o
S 8 \ -9 /|\/ chs k18583
Mo e o M S WNZ 58
-] ‘ ° @ (<)

26



3 7 TH—IV BEORUE A RE oK TR ERT v h—HEE S L THBRS L%, ROSAZEEET,
Decals The water with which several drops of dish detergent was mixed again, a body and a sticker appearance page, wetting envoy then air bubble is removed.

0TB2450Q

m@,‘@
o 2 |

HEIECHZERAL—RICHNE T,
Apply in numbered order for best results.

0TB245@
0TB246®

i OPTIMA
@ . OPTIMA
o _omBus > ol e
L o[ S L S/Sem o

\‘ N I I j OPTIMA s o
| Lgy\g @%; —— OPTIMA @ [c 1 Forviie st

KYOSHO RACING TEAM

PO ORETHUTNE ST

sssssss

B e @

D) 1uros o wasins vas wures @ wasus vun ) =
A




38 FIAN—=/"Fv/E—
Driver / Canopy

ISCTHYRLETS,

C
Cut as required.

|

o
©
5
N
o
=
o
e
N
N
=
(]

F BH TP M3x10mm

92643
R-Pin 4mm

92638
R-Pin 6mm

28



FI— DR

Adjustment of a chain B . )
HDOEICEFNORDR I ZZRDHF T — DR Z /L E T,
Chain tension can be adjusted by loosening a total of 10 screws as shown in diagram.

R/L

HESEHEBASE1I AR FI—ZEHTLEEL,
If adjustment limit has been reached, remove one chain.
Ve

DYINT b= DA%
Rear Toe Adjustment

) +2 ° ¥
(Standard)

n *RD&Slc—oh70r bRfllicty b
0 VL HESA N +2ESA 27K (1Z4)
*Position with mark inside front as per diagram.
NoLine:0°, 1 Line: +°, 2 Line: +2°

(12%)
(Standard)

29




98B / EXPLODED VIEW 1-533008H

1-N3033N
) - =
@

Y

¥ oniss

¥ 1;iIIIIIIiiiII'!III"
0T2328@— ___—/

S

=
1-533008H

&

01203
SC2428
072038@)—
_ i
on242@) = '@ OT2/34G

< =
= 8
) 072038¢) S
N\

oot <=

=\ . ona2@
on242@ \C??‘ ~or203sH %

1303 —@ o = saas08 - OTZ/Q INIOIN—_
> W ! .’l <orosell €N W
0T2328 N
1-533018H OT2328@L@ i !l\ \/:; or210reHl
or03B— ‘.‘ l| b _ i
- I \; ol 1]2]3] - 1-N3024
on241@ < Eli — " on242@Q
"

< /
== 7] l N
“9 % (}2038 N33N = é\
g® < - —AW oT242 [T+
LA43B /(7o e —n)) ) \0/
1050 N AN \_—/‘1 @;mzoss

O
1-533012H
o4@ A 0100 oT20588

%{T%

o12328@ (O—wozoie 072058 — @—170836 is y 55
@ 071233 @—1-553003 ’{@ W%”B LA43B /Q L>13 @
on41@ o1234Q) '\‘ = 1522608 ‘W 9 < @ WO201H Wo\zms
0oT241 E E E Wo2018—) 01 LA43B
lﬂ OT2145—( 1-533012H

(0—W02018

- OTZ?{@ OT211B v\" =< ] , — S L’ | ¢ / \ Mf1-513008H
ﬁ > .. () mnﬁjonme
k)

v

f [ \
o1231@ S - o W o on241@

oT2058H]
1-513008H

)

on4a1@ L

012258@)
or1@ omie OTZO 1-N405GFNB

o BUDY
- A ot2258@

1-N3033N

1-532606H
012078

0T2288B

0712308

/‘-‘ ’ N
N o N\
ég“ 1-E025/ % ‘

0T12478

1-N4056FNB

om242@
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4% / EXPLODED VIEW

or202H
2028

BRGOO1

012068()

on42@ OT202

012088@)

012083@)
=

BRG0O07

o1241(®)

ot2068E1 @

om202E

BRGO14 REAR
012248@ 01210 1-W300805
0T2238 /
012248(d &

/0 /
4010,
7,
012220 /
on2@ m
012220 /

FRONT om222®  1-w300805

v

012220

012220

012248(d

T

012220

onose@® BELT

012088()

012248@

v! ?
om2088@

CHAIN

o1241@)

BRG014

32




Front

o210rsEl/E

Rear

C>—omns3

O
, —— OT237R (D
. /

&——omn2iorsE

@—OTNORB

=
—~%

%)—— or210rsEl

/

1-

2)
)
\ orau08

or210rs /B

=g

522608

1-522608
}m 30
&
01238R @ 2
o1237R@
&—1-E025 S—1-E025
A &= onoll o 5 /C E3—onwHE
S 1-£025 OA 5 O c 1—E025
&——on21oreH o €=y—onol
orzooll 0 <? ORGO3B
<E> ORGO3B or2008
©——onod 5 CO—omss

V 0T238R (D)

&——oniorsE

@—OTNORB

S

@!‘) or210rsEl

0122580

PNGS4825 /g SC2158B
1-553003

Gear Ratio Chart

Pinion Pinion
16T 14.43 24T 9.62
17T 13.58 25T 9.24 |<<Kitstd|
18T 12.83 26T 8.88
19T 12.15 27T 8.55
20T 11.55 28T 8.25
21T 11 29T 7.96
22T 10.5 30T 7.7
23T 10.04 31T 7.45

o12088()

ORGO3BK

BRGO003

}@Cj;//>

012068@

33




OPTIMA Parts List

SC215B SC216B SC240
. h x8pcs

Pivot Ball 5.8xM2.6x11.5mm

x2pcs x2pcs Om xipes

Pivot Ball 5.8M3x12.5mm

SC246B
@j x2pcs U H ‘ )
Ball Nut 4.8xM2.6mm x2pcs

O |00 © ]
x12pcs
5.8mrrF1) Ball End x10pcs BB 5x10x4mm x4pcs BB 4x8x3mm x4pcs
BRG007 § BRG014 ORGO03B g ORGO03BK
ol ||| @1 | o
x2pcs ~ x10pcs x10pcs
BB 3x6x2.5mm BB 10x15x4mm x2pcs 0O-Ring P3 Orange 0O-Ring P3 Black
1708B
1 1 |
@ xdpcs (b) x4pcs

PNGS4825

©F om

c=2

SS M3x3
R-Pin 4mm x10pcs xem

Steel Pinion Gear

R-Pin 6mm x10pcs (25T-48P)

96441C

Sponge Tape 100x150 mm

AyN=TL=FQNAT=EFY 2014)
Ay =1ty R QANAT-EFY 2014)
ERy FR—IVBA/RI—EF> 2014)
ERy M=V @A/AD—-EF 2014)
A=y QNZAI-EF2014)
NyF)—=ARZw 7 (16X200mm)
A—=IVIVF58¢(12A)

SC2158 Slipper Plate (2pcs/Scorpion 2014)

SC216B Slipper Pad (2pcs/Scorpion 2014)

SC240 58mmxM2.6 Pivot Ball (8pcs/Scorpion 2014)
NeZ| 5.8mmxM3 Pivot Ball (4pcs/Scorpion 2014)
SC2428 4.8mmxM2.6 Ball Nut (2pcs/Scorpion 2014)
SC246B Battery Strap (16X200mm)

LA43B 5.8mm Ball End(12pcs)

W0201B 5.8 Steel Ball(10pcs) 58 AF—JUiR—=IL 10A

BRGOO1  Shield Bearing(5x10x4)4pcs Z=IVRRT) 5 (5x10x4)4 A
BRG003 Shield Bearing(4x8x3)4pcs = URRT )5 (4x8x3)4N
BRG007 Shield Bearing(3x6x2.5)2pcs I—IVRRT) 7 (3x6x2.5)2 A
BRGO14 Shield Bearing(10x15x4)2pcs S—JURRT1) 57 (10x15%4) 2A
ORG03B  O-Ring(P3/Orange) 10pcs OV (P3/AL ) 10A
ORGO3BK  O-Ring(P3/Black)10pcs 04 (P3/7Zw%)10A

17088 Color Antenna(Black/4pcs) H7=TVTHEF vy THEEGA)
92638 Snap Pin (10pcs) AFvTEV(10A)

92643 Snap Pin(4mm/10pcs) AFvTEV(Amm/10A)

ARV IF7=T(1x100x150)
AF—IVEZAVFY (25T-48P)

96441C Sponge Tape(1x100x150)
PNGS4825  Steel Pinion Gear (25T-48P)

34

1-S33008H
x10pcs x10pcs x10pcs x10pcs
(©) | um () | mmmmy
FH M2.6x6mm FH M3x8mm FH M3x12mm FH M3x15mm
1-513008H 1-S22608
x10pcs x10pcs x5pcs
(©) ) mmmmmmn | | () (jmmm (o [ T
FH M3x18mm BH M3x8mm BH M3x10mm CAP M2.6x8mm
x10pcs

1-532606H  Flat Head Screw (M2.6x6/10pcs)
1-S33008H  Flat Head Screw(Hex/M3x8/10pcs)
1-S33012H  Flat Head Screw(Hex/M3x12/10pcs)
1-S33015H  Flat Head Screw(Hex/M3x15/10pcs)
1-533018H  Flat Head Screw(Hex/M3x18/10pcs)
1-513008H  Button Screw(Hex/M3x8/10pcs)
1-S13010H  Button Screw(Hex/M3x10/10pcs)
1-522608  Cap Screw(M2.6x8/5pcs)

1-S23006F  Cap Screw(M3x6/Flanged/5pcs)
1-553003  Set Screw(M3x3/10pcs)

1-554004  Set Screw(M4x4/10pcs)

1-E025 E-Ring(E2.5/10pcs)

1-E050 E-Ring(E5.0/10pcs)

1-N3024  Nut(M3x2.4/10pcs)

1-N3033N  Nut(M3x3.3) Nylon (5pcs)
1-N4056FNB Nut(M4x5.6) Flanged Nylon (5pcs)
1-W300805 Washer(M3x8x0.5/10pcs)

0T1201B Suspension Arm (OPTIMA)
071202 Gear Box (OPTIMA)
0T203B Servo Saver (OPTIMA)

01204 Hub Carrier (OPTIMA)
QT205B Holder (OPTIMA)

HIEZAM26x6)(N\Y 7 R/10A)
HIER(M3XS) (NI A/10A)
HIERM3X12)(ANYZZ/10A)
HIEAM3XI5)(N\YIZ/10A)
HIERM3IX18) (YT Z/10A)
REVER (M)A R/T0A)
REVERMXI0)(N\YZZ/10A)
T4y TERAM26X8/5A)

Ty TERMIX/ 75V IHI5N)
£y FERM3X3/10A)

Y FER(MAX4/10A)
EJ>4(E25/10A)
EJ>4(ESO/10A)

Fv MM3x24/10A)
FvM3x33) 10> (5A)
FYMMAX56) 75T FAOV(GA)
7w —(M3x8x0.5/10A)
YRRV Y3V T—L(FTT4R)
FYRYIRA A TT1)
H—RtAN\=(FTT4R)
NTFH)T (ATT4%)
RIVA—(FTT43)



OPTIMA Parts List

0T206B OT21 5S

Lo

O |
O

0T207B

OO () wmm () OO2°

He | o
- @DW@
(a]

0T208B FH M2.6x6mm x2pcs o
0T219S
[ 5 E—
x2pcs
0T220
— @) - -
(g) 'h) © 12cs CAP M2x10mm x8pcs = o or

DO  ©(mm ©:o

xdpcs x4pcs

o (O] o=

x2pcs
x4pcs

012068 Chain Guide (OPTIMA) FI—VHARFTT4) x2pcs x2pcs xdpcs x2pcs
012078 Bumper (OPTIMA) NVIN=(#FTT4R)
072088 Diff Gear Case & Pulley (OPTIMA) TIFVr—2&T =)= (#TT4R)
01209 Shock Piston (OPTIMA) JIVIERN (AT T4R) OT215S Rear Plate (Silver/OPTIMA) DY TL—k DIVN=IATT4R)
OT210RB  Shock Plastic Parts (Red/OPTIMA) 23vITIN=I (Y RIATT4R) OT2165  Motor Guard (Silver/OPTIMA) E-2—H—=R NI4T T74<)
OT211B Knuckle Arm (OPTIMA) TV ’7) V77— (F ?7_‘4 <) OT217S Shock Stay (Silver/OPTIMA) JAVIRAT— (VIWIN=IFTT4)
Q01212 King Pin Flange Pipe (OPTIMA) FUICITIIIIAT ATTAR) QOT2185  Front Plate (Silver/OPTIMA) 70V ML= (ZIVN=/FTT4)
0121358 Front Under Guard (OPTIMA) 70V VE=A= R ZIVN~FTT4R) 012195 Main Chassis (Silver/OPTIMA) A% Y= (DIVN—1FTT4)
oT214S Front Side Plate (Silver/2pcs/OPTIMA) TAVIMARTL— IN=/FTT4) 01220 Radio Plate (OPTIMA) AP T~ (FTTF4)

0om221 Gear Set (OPTIMA) Frovh (FTT4R)

01222 Diff Inner Parts Set (OPTIMA) TIAVF—=I\=Vty b (A TT4R)
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OPTIMA Parts List

0T223B OT224B § OT225B
k T

Ol & ®er 16

o) x2pcs _
x4pcs m o WM © H
} Ladder Chain

[ I oT227 2500098 1T I ]

0T228B

\ \ x2pcs

0T229B

0OT230B

O 10 ©[ 1o
€O +)Y

\}
I»

O x4pcs
9 x2pcs [ﬂ @© x2pcs *ﬂ] ® x4pcs
0OT233

Ol

1 ) x2pcs

© (I (D @ x2pes
© [T T © s
O (I [ ©
012238 Diff Gasket (4pcs/OPTIMA) TIHRTY N GNFTT4R)
Q12248 Diff Shaft (2pcs/OPTIMA) TIIHT QNF 7?7_j/f ~)
072258 Gear Shaft Set (OPTIMA) FYvTMey b (FTT4R)
01226 Ladder Chain (OPTIMA) Fri—Y #T74)
01227 Belt (OPTIMA) NI #TT43)

OT235R

W\//W\M @ e 9 ﬂﬁﬂl Ol

X2pcs x4pcs ) x6pes

U x4pcs

=3) ¥pes

x4pcs

X2pcs

OT238R

0T2288B Swing Shaft (OPTIMA) AAVGI% T QNFTTAR)

072298 Front Wheel Shaft (2pcs/OPTIMA) 70V MRA=IVIv T NATTAR)
072308 Rear Wheel Shaft (2pcs/OPTIMA) Y RA=IV v TMNFTT4R)
01231 Wheel Hub Set (2pcs/OPTIMA) FA—IUNT Y M ANFTTAR)
072328 Servo Saver Shaft (OPTIMA) H—Rt—N\=2v T (FT74X)
01233 Flange Shaft 3x54mm (2pcs/OPTIMA) T509Y% 7 M3X54mm) QA/A T T4 )
Q01234 Tie-Rod (OPTIMA) 40y R (FTT4)

36

© [ Jummmm & © Dumum @ @DM”MM”G

CAP M2x10mm x10pcs FH TP M2.0x8mm x8pcs ~ FH M2.6x8mm x8pcs
@ '||\||\|||\||\|\||\||\||\||\||\|II\I\II\II\I\II\II\II\I\ (d]) (e) @ H (£
FH M2.6x14mm X4pcs x8pcs M2.6x5x0.5mm x4pcs

O] mmmm————" e (<)) 6

FH M3x45mm x4pcs FH M3x6mm x8pcs
©umm e (o) © (o) (juun ©
FH TP M3x12mm x16pcs FH TP M3x16mm x8pcs BH TP M3x8mm x4pcs
o
F BH M3x10mm x6pcs
OT235R Front Shock (Red/OPTIMA) 708399 (LY R [T T74R)
OT236R Rear Shock (Red/OPTIMA) Jrvavy (LyR 1A 7T743) )
OT237R  Front Shock Case (Red/OPTIMA) 78003997 =A (LY R FTT4R)
OT238R Rear Shock Case (Red/OPTIMA) JY2av = (LRI 3774%)

01239 Front Shock Shaft (2pcs/OPTIMA)
012408 Rear Shock Shaft (2pcs/OPTIMA)
[Pz M2/2.6 Screw Set (OPTIMA)
Q1242 M3 Screw Set (OPTIMA)

707b3vsvv 7 QNATT4R)
Y>3y iov 7 QNATT4R)
M2/26 Z9)a—t v (FT74<)

M3 29Ya—ty b (£ 774)



OPTIMA Parts List
OTT243MB

3
nEs

saaia
i uu
' N

B H ‘D(Ihnmmm x1pcs

F BH TP M3x10mm
jo
‘ (e) m x2pcs
Driver Stop Washer
OT247B
Olr= )
x2pcs

0T248
OC———m O] 0
X2pcs X2pcs
@ x4pcs

OTT243MB  Pin Tire 43x86x40mm M (OPTIMA) E2aA143x86x40mm M (4 774)
OTH244W  5sp Wheel 43mm White (OPTIMA) SAR=Y A= IbB3mm (F74 MNATT4R)
0TB245  Non-Decoration Body (OPTIMA) JYTAL—=Y3VRTA (T T4R)
OTB246 Driver Doll (OPTIMA) RIAN= N (FTT74)

OT2478  Flange Shaft 3x60mm (2pcs/OPTIMA) T509Y% 7 M3X60mm) QA/A T T4 )
01248 Flange Shaft 3x26mm (2pcs/OPTIMA) 75099 % 7 M3x26mm) QAA TT4R)
07249 Flange Shaft 3x30mm (2pcs/OPTIMA) 75099 % 7 M3x30mm) QA/A TT4)
0T253 Shock Gasket 12mm (4pcs) 239 ARy M 12mm @A)




OPTIMA Option Parts List

Black CAP M2.6x8mm
OTW101C OTW102B

18IC21{ENE
Two required per car

F/R

Interchangeable for front & rear
R=IVT TNV RSATRIATT4R)
Ball Diff. (for Belt Drive / OPTIMA)

OTW103

%
ARESAH— FTT743)
Stabilizer (OPTIMA)

OTW104GM

A—RIYTL—bLRQNATTA4R)
Carbon Rear Plate L(2pcs/OPTIMA)

OTW105

INCE—2—TL—bHYARFTT4R)
CNC Motor Plate (Gunmetal/OPTIMA)

IR
e

! I X 2pcs

A—RY70aY A FTL— QAN TT4 <)
Carbon Front Side Plate (2pcs/OPTIMA)

A=A 7Y MRTL— b FTT1<)
Carbon Front Sus Plate (OPTIMA)

OTW108

OTW107

@ "|||I\||||||||||||||||\||||\||||||||||||||II\IIIIIIIIIIIIIIII\III\ X2pcs @ "|||I\||||||||||||||||\||||\||||||||||||||II\IIIIIIIIIIIIIIII\III\ X2pcs

FH M3x18mm FH M3x18mm

©Hws ©fw || ©Hw © [
Nut M3 Nylon Nut M3 Nut M3 Nylon Nut M3

|

H—RTOY b3V I RT—(FTT4R)
Carbon Front Shock Stay (OPTIMA)

OTW109 OTW112
() | oy <pos ()| pcs

oty

D=9 AHh—RY 70V b avIRT—FTT4<)
Carbon Works Front Shock Stay (OPTIMA)

FH M3x18mm FH M3x8mm
Jas (©) [
Nut M3 Nylon Nut M3

A=AV v I RT—FTT4)
Carbon Rear Shock Stay (OPTIMA)

IN—R70Y MFR— 0754 77 4)
Hard Front Support (7075/0PTIMA)

OoTW110B

A=K AAT L= FTT43)
Carbon Radio Plate (OPTIMA)

OTW111B
el —)) o D @

INTRRA V29— (107514 T T4 )
Hard Main Chassis (7075/OPTIMA)

OTW114 OTW115GM

D 0a po_|

X2pcs

TIVEANRA S AV ARIFTT4R)
Aluminum Mech Post (Gunmetal/OPTIMA)

OTW117GMB

N
0

TIVETAY MNT (AYARIFTTAR)
Aluminum Front Hub (Gunmetal/OPTIMA)

TIVZUYNTF X UT (HYA2)FTT 1)
Aluminum Rear Hub Carrier (Gunmetal/OPTIMA)

OTW118GMB OTW119GMB

S (s oes
BH M3x10mm

x4pcs

Washer M3x8x0.5

TIVET7aY ETvIN=ERY b
HYALIATT 1)
Al Front Upper Pivot (Gunmetal/OPTIMA)

TIVEY—RITY b AVARIFTTAR)
Aluminum Servo Mount (Gunmetal/OPTIMA)

OT201HB  Hard Suspension Arm (OPTIMA) N=RYRARYY 37— LA TT4R)
OT210BKB  Shock Plastic Parts (Black/OPTIMA) 23T TIN=Y(T V1A TTAR)
OTW101C  Ball Diff (for Belt Drive / OPTIMA) R=IVTTNIVNRSATRIATT4R)
OTW102B  Stabilizer (OPTIMA) AZEZAY = (FTT4)

OTW103  Carbon Rear Plate L (OPTIMA) H=R)TTL—M(FTT43)

OTW104GM CNC Motor Plate (Gunmetal/OPTIMA)  INCE—42—TL—bF (HV A2/ T74)

OTW105  Carbon Front Side Plate (2pcs/OPTIMA) - A=K 70V MfA KT L~ QAFT743)
OTW106  Carbon Front Sus. Plate (OPTIMA) H=RY TN RTL—b FTT43)
OTW107  Carbon Front Shock Stay (OPTIMA) A=Ay 70V avIRT—(FTT4R)
OTW108  Carbon Works Front Shock Stay (OPTIMA) - 7=/ 24— 70 b/av)RT— (4 7743)
OTW109  Carbon Rear Shock Stay (OPTIMA) H=R)V3vIRT— (FTT4R)
OTW110B  Carbon Radio Plate (OPTIMA) H=RVAHTL—bFTT43)
OTW111B  Hard Main Chassis (7075/0OPTIMA) N=RAL 03— (10754 T T74R)
OTW112  Hard Front Support (7075/0PTIMA) N=F70YMR—b (70754 774)
OTW114  Metal Servo Saver (OPTIMA) AW —REAN=(FTT4R)

OTW115GM Aluminum Radio Post (Gunmetal/OPTIMA) - 7IUZ AHRA N (HY X %/4TT4<)
OTW116GMB Aluminum Front Hub (Gunmetal/OPTIMA)  7JLZ 70> MN\T (HY X214 TT74)
OTW117GMB Aluminum Rear Hub Carrier (Gunmetal/OPTIMA) - 7ZILZ U INTF4 )7 (B ARIVIATT4<)
OTW118GMB Al Front Upper Pivot (Gunmetal/OPTIMA) - 7Jb2 70 b PyN=ERy ;N (HY A%/ TT43)
OTW119GMB Aluminum Servo Mount (Gunmetal/OPTIMA) - 77JUSH—R I/ (B AR/ TT4)



OPTIMA Option Parts List
OTW128B

= & | @
- @ x2pc © O Jmmm x2pcs
W= S 3, O G

X2pCs bJ @ xdpcs ) x6pes
OTW129B
Yoy, €3y €89 €0) fo

x jl’_i\ O e
Sl e O

[(© 8 | X2pCS

(© m

H X2pcs O Jmmmw x2pcs

(C HH] x2pcs @U xdpcs
@ x4pcs @ X6pcs

T7AEVIY 307078399 RTV 05y b MIMHTILTAR)
Fine Selection F Shock Spring Set(MS/MH/Ultima)

D747V AV T39I ATV Ty b (MWNHT VT4 R)
Fine Selection R Shock Spring Set(MM/MH/Ultima)

OMx2pcs  OH x2pcs

Kit standard
VY2 avyRTIVTy b SIMHRANA TT4R)
Rear Shock Spring Set (S/M/H /2pcs/Optima)

@S x2pcs OMx2pcs  OH x2pcs ©S x2pcs
%Kit standard

70V b avIRT) Ty b SIMHRNA TT43)

Front Shock Spring Set (S/M/H /2pcs/Optima)

I:l Kit Standard
SOFT <@ FRONT SPRING mp> HARD
S MS M MH H
SILVER PINK BLACK YELLOW GOLD
OTWI123@ | UTW009® | OTWI123® | UTW009® | OTWI123@
SOFT <= REAR SPRING = HARD
s M MM MH H
SILVER BLACK YELLOW BLUE GOLD
OTW124@ | OTW124@ | UTW008® | UTW008® | OTW124@

@ @ H x2pcs

x2pcs
AZN—HIRA VT2 % T FQNFTT4R)
Universal Swing Shaft (2pcs/OPTIMA)

(o] Jo T Mumm___17 Jo [T Tommm
x2pcs x2pcs
FAUT v AREUR 38mm FAT DX AREYR 50mm
Titanium Adjust Rod 38mm Titanium Adjust Rod 50mm
LA43H/RB SCWo021B
A HD
{ (@]
O,
x2pcs
R—JLIK 58mm E Eggd Type HD R X—71 %9k @ A/Ra—E72/2014)
5.8mm Ball End HD Slipper Pad (2pcs/Scorpion 2014)

PNGS4816 ~ PNGS4836

RF—)VE=ALFY 1/48EVF

Steel Pinion Gear 1/48 Pitch
PNGS4816 16T PNGS4823 23T
PNGS4817 17T PNGS4824 24T
PNGS4818 18T PNGS4825 25T
PNGS4819 19T PNGS4826 26T

PNGS4830 30T
PNGS4831 31T
PNGS4832 32T
PNGS4833 33T

Steel Pinion Gear

ﬂ]]]]]]]]]] PNGS4820 20T PNGS4827 27T PNGS4834 34T
SS M3x3mm PNGS4821 21T PNGS4828 28T PNGS4835 35T
PNGS4822 22T PNGS4829 29T PNGS4836 36T

OTW1288  Front Shock (Gold/OPTIMA) 7083wy (G=IVR /7T T4R)

OTW129B  Rear Shock (Gold/OPTIMA) Yrays (G—=IVR I FTT4R)

UTW008  Fine Selection R Shock Spring SetMM/MH/UItima) 774 2L593)453v52 7752+ MMMHTIL74)
UTW009  Fine Selection F Shock Spring Set(MSIMH/UItima) 774 72L 7737008395375y M MSMHTIV743)
OTW123  Front Shock Spring Set (S/M/H /2pcs/Optima) - 70/8/3v7A 752y (SMHRAAT743)
OTW124  Rear Shock Spring Set (S/M/H /2pcs/Optima)  1)¥>/3v7A 754y b (SIMH2NAT743)
OTW125C  Universal Swing Shaft (2pcs/Optima) AZN=HARALVTI% T QNFTTAR)

92413 Titanium Adjust Rod 38mm FEUTIvAMEY R 38mm

92416 Titanium Adjust Rod 50mm FAYTIHA AV 50mm

LA43H Ball End(5.8mm/Hard/12pcs) R=IVIV RESmm/IAN—R/12A)

LA43RB  5.8mmBall End(Red / 12pcs) R—IVIVF58¢(LYR12A)
SCW021B  HD Slipper Pad (2pcs/Scorpion 2014) HD AU wN=/\y K QA/AD—E422014)
PNGS4816  Steel Pinion Gear(16T)1/48 Pitch AF—=IVEZFFv(167)1/48Ey F
PNGS4817  Steel Pinion Gear(17T)1/48 Pitch AF=IVEZFVFYTNN/MAEYF
PNGS4818  Steel Pinion Gear(18T)1/48 Pitch AF—=IVEZFVFY(18T)1/48E Y F
PNGS4819  Steel Pinion Gear(19T)1/48 Pitch AF—=IVEZFVFX(19T)1/48E Y F
PNGS4820  Steel Pinion Gear(20T)1/48 Pitch AF—=IVEZFVFQ0T)1/48Ey F
PNGS4821  Steel Pinion Gear(21T)1/48 Pitch AF—=IVEZFVFR TN /M48E Y F
PNGS4822  Steel Pinion Gear(22T)1/48 Pitch AF—IVEZFVF(22M)1/48Ey F
PNGS4823  Steel Pinion Gear(23T)1/48 Pitch AF=IVEZFVFV(23M1/48Ey F
PNGS4824  Steel Pinion Gear(24T)1/48 Pitch AF—IVEZF V£ (24AT)1/48Ey F
PNGS4825  Steel Pinion Gear(25T)1/48 Pitch AF—=IVEZFVF Y (25MN/48Ey F
PNGS4826  Steel Pinion Gear(26T)1/48 Pitch AF—IVEZF V£V (26T)1/48E Y F
PNGS4827  Steel Pinion Gear(27T)1/48 Pitch AF—=IVEZFVFY QN /48y F
PNGS4828  Steel Pinion Gear(28T)1/48 Pitch AF—IVEZFVFr(28T)1/48Ey F
PNGS4829  Steel Pinion Gear(29T)1/48 Pitch AF=IVEZFVFVIM/48Ey F
PNGS4830  Steel Pinion Gear(30T)1/48 Pitch AF—=IVEZFVFYE0T)1/48Ey F
PNGS4831  Steel Pinion Gear(31T)1/48 Pitch AF=IVEZFVFYEIM/MAEYF
PNGS4832  Steel Pinion Gear(32T)1/48 Pitch AF—=IVEZFVEYEMN/M48E Y F
PNGS4833  Steel Pinion Gear(33T)1/48 Pitch AF—IVEZF V¥ (33T)1/48E Y F
PNGS4834  Steel Pinion Gear(34T)1/48 Pitch AF—IVEZF U (3AT)1/48Ey F
PNGS4835  Steel Pinion Gear(35T)1/48 Pitch AF—=IVEZFVFVE5M)/48Ey F
PNGS4836  Steel Pinion Gear(36T)1/48 Pitch AF—=IVEZF V£ 36T)1/48Ey F
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OPTIMA Option Parts List
Brushless Motor

OTW126B

MCN /8= 51T/48P (TS5 L AE—4—F)
MCN Spur Gear 51T/48P(for Brushless Motor)

R246-8584

for
Brushless
Motor

D)t —4—J )L 210mm
Silicone Sensor Cable 210mm

for
Brushless
Motor

(MAX13.5Turn)

200mm x1

VRV 40SESC(T 7Y L ZABMAXI354~)
LE MANS 240S Brushless Motor 13.5T

WUV 2405 75V L AE—%—155T4WDA
LE MANS 240S Brushless Motor 15.5T

Brushed Motor

37021 70702

Le Mans E—%— (753+30%—>)
Le Mans MOTOR (Brushed/30Turn)

540 S X GV —RE—R2—G27 VT IV
540 Class G-Series Motor G27 Single

70703

GXE—42— (2052—>)
G2X Motor (20 Turn)

KA060-91W 753 E—4—F7KESC 60A ST5%
KA060-91W Brushed WP ESC 60A S-plug

OTW126B  MCN Spur Gear 51T/48P(for Brushless Motor) - MCN Z/\—+7 517/48P (75 L AE—%—H)

R246-8584  Silicone Sensor Cable 210mm

37021 Le Mans Motor (Brushed, 30 Turn)
37032 LE MANS 240S Brushless Motor 15.5T
37051B LE MANS 240S ESC (for Brushless/MAX13.5Turm)
70702 540 Class G-Series Motor G27 Single
70703 G2X Motor (20 Turn)

82245 60A Brushed ESC KSH KA060-91TW

40

AV —4r—7)1b210mm
LeMans E—%—(773:3042—>)

WU 2405 75 LAE—42— 155T 4WDFR
IV 0SESC (T L ARIMAX1354—)
54075 GV —=RE—32—G 91V
G2XE—42— 202—>)

KA060-91W 773 E—42—FBAKESC60A STZ%

43 mm Tires / Wheels
OTT243SB

O

O x2pcs

E> 24 v43x86x40mmS (1 771 )
Pin Tire 43x86x40mm S (OPTIMA) B Soft

SAR=Y 54 —IV3MmQAA 77 4 %)

BK Black
5 Spoke Wheel 43mm (2pcs/OPTIMA)  SCB SatinChrome

50 mm Tires / Wheels

O x2pcs N
B GRP. int G
Block Tire 50x83x36mm ,\Sﬂgfjfdium 8D Rear Wheel 50mm  wT vs’?]?{emm reen
70v7214Y H Hard 8D VY RA—Ib Y Yellow
OTH245BK/SCB/Y /W OTH246 W /Y
Xx2pcs x2pcs
o A
gg Blsack
B Sati
8Hole Wheel 50mm VYelow | | 8P Wheel 50mm W White
8R—IVRA—IV W White 8SP kA —IL Y Yellow

OTW131

x2pcs

Mold Inner Sponge (50mmHard)
E-IWRAVF—REVD

2.2 inch Tires / Wheels
OTH247W /Y

For 2.2 Front Tire

v
2.2in Dish Front Wheel W White
224VF Fava7aV b RA—IL Y Yellow

FAT201 SB

For 2.2 Front Tire

O

2.2in Front Tire © x2pcs © x2pcs
224 VF 7V MAY SB Soft

OTH248 W /Y

For 2.2 Rear Tire x2pcs

2.2in Dish Rear Wheel
224VF T4y )Y KA—Ib

W White
Y Yellow

FAT202 SB

For 2.2 Rear Tire

O x2pcs|
SB Soft

2.2in Rear Tire © x2pes
224VF )V RAY

OTT243SB  Pin Tire 43x86x40mm S (OPTIMA)
OTH244BK  5sp Wheel 43mm (Black/2pcs/Optima)

OTH244SCB  5sp Wheel 43mm (SatinChrome/2pcs/Optima)

QTT244SB
QTT244MB
OTT244H
UTH002GR
UTHO02WT
UTH002Y
OTH245BK

Block Tire 50x83x36mm Soft (OPTIMA)

Block Tire 50x83x36mm Hard (OPTIMA)

Block Tire 50x83x36mm Medium (OPTIMA)

8DRear\Wheel50mm(Papermintgreen/2p/Uttima)
8D Rear Wheel 50mm (White/2pcs/Ultima)
8D Rear Wheel 50mm (Yellow/2pcs/Ultima)
8Hole Wheel 50mmi(Black/2pcs/OPTIMA)

E 247 43x86x40mm S (47 T74<)
SAR=TRA=IB3mm (777 NATT4)
SRR A= Ib83mm (77 0=LAYvFRNTTT4)
709544 50x83x36mm V7 MATT4X)
T Y844 50x83x36mm T4 7L (A TT4X)
TRy 744 47 50x83x36mm /\— R (4 774<)
8D HA S0mm(A =2 M=V NTIVT4R)
8D )V RA—IL50mm (K74 M2A/T IV T4 )
8D )7 RA—)L50mm (A TA—2A/7 VT4 )
87VRA— )b 50mm(7 5y I 12ABAIA T T4 <)

OTH2455CB 8Hole Wheel50mm(SatinChrome/2pcs/OPTIMA) - 873K A =)L S0mm(t 7> 70— L/2ABA/A T 74)

OTH245W
OTH245Y
OTH246W
OTH246Y
OTW131
OTH247W
OTH247Y
OTH248W
OTH248Y
FAT201SB
FAT202SB

2.2 Dish Wheel(Front/White/2pcs)
2.2 Dish Wheel(Front/Yellow/2pcs)
2.2 Dish Wheel(Rear/White/2pcs)
2.2 Dish Wheel(Rear/Yellow/2pcs)
Front Tire/Soft/2pcs (Dirt Hog)
Rear Tire/Soft/2pcs (Dirt Hog)

8Hole Wheel50mm(White/2pcs/OPTIMA) 87URA — /b 50mm(R 71 MN2ABA/A T T4X)

8Hole Wheel50mm(Yellow/2pcs/OPTIMA)  87%7RA — )L 50mm(A TH—/2{EA/Z 77+)
8SP Wheel 50mm (White/2pcs/Optima Mid) 8SP A —L50mm (K74 M2A/A T 7432w R)
85P Wheel 50mm (Yellow/2pcs/Optima Mid)
Mold Inner Sponge (50mm/Hard/OPTIMA)

8P iR A—)LS0mm (A TA—2AN/A 7743V R)
T RAF=RRVE0mMmM/ N~ R/ TT4)
LA VFRBT4YY2RA=IUTAYMETANA)
LA VFRT YR —U70Y MAIO—/2A)
24 VFBTAYYARA—IUIV/RTAM2A)
LU VFBETAYY1RA=IN)¥/AZO—2\)
70V Y/ T2

DR S GUVINIIN



OPTIMA Option Parts List

TFWO004
x2pcs x2pcs x2pcs
Aluminum Collar(Red) Aluminum Collar(Red) Aluminum Collar(Red)
4x12x0.5mm 4x12x0.75mm 4x12x1mm

Snap Pin 6mm x2 ©mm x2
(©mmm 2 Flat Head (Hex/M3x8)
Flat Head Screw (Hex/M3x10)

OT252GR/Y/W/OR/BK/R sR Peppermint Green

Yellow
W White
OR  Orange
BK Black
R Red

JYTA—YAVRTA A TTAR)
Non-Decoration Body(OPTIMA)

OTB247GR/Y/W/OR/BK/R TFWO004  Wheel Spacer Set (0.5, 075, 1.0/Red/TF-5 Series) KA —IVAR=4—ty 1 05,075, 10/Ly FTFSU=X)

OTB245  Non-Decoration Body (OPTIMA) JUFA—=23VRTA (FTT4R)
OTB2470R  Body (Orange/Javelin) AT FLIIFwAYY)

9 OTB247GR  Body (Paper mint Green/Javelin) RTA RIN=ZI =2 /Dw 1))
OTB247Y  Body (Yellow/Javelin) RATA ATO—/T¥ YY)
OTB247W  Body (White/Javelin) RTA (RIANTwAN)
OTB247BK  Body (Black/Javelin) RTA TV %N)Y)
OTB247R  Body (Red/Javelin) AT (LY RIDwR1)Y)
0250  WingStay IAVH AT~
OT251B  Aluminum Roll Bar (Javelin) 7IVEO—=VN= (A1)
OT2520R  Wing (Orange/Javelin) VG (AL ITeN)Y)
OT252GR  Wing (Paper mint Green/Javelin) AV (NIN=Z M=%\ Y)
OT252Y  Wing (Yellow/Javelin) IAVY AIA—/TwN)Y)
OT252W  Wing (White/Javelin) DAV (RTA NI v\ Y)
OT252BK  Wing (Black/Javelin) IAVI(TZ9I1TwN)Y)
OT252R  Wing (Red/Javelin) DAV (LY RITwRYY)

Pivot Screw 2.6x8mm x2 ©) [© L
@ (m @] O
Pan Head Screw (M2.6x4)x2 ~ Washer M2.6x5x0.5 x4 g §
©llm opma Bl 1]
Button Screw (Hex/M3x5) x2 Cap Screw (M2.6x8) x12 §§ T g

cceo

(©) (joonummw

Button Screw (Hex/M3x10) x2 Cap Screw (M26x12) x1

©)m =24

Flat Head Screw (Hex/M2.6x6) X6~ Snap Pin 6mm x3

WVIL DNIOVE OHSOAM  usdns anvs
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IN—V%
Part Names

Ny T )—

AFN
Description

BATTERY

SRS
No.

IN—V %
Part Names

NFN
Description

=Y %

ARL—=K/Xy 2 (60C/7.4V)
GA-B-60C-4000-
2S1P-HardCase-8

71392 SPEED HOUSE 7.2V 22HV | mtihs 17 71324 SPEED HOUSE 7.2V 36HV | XBE.mHHh5 17
Ni-MH /Xy 7 1) — Ni-MH /Uy 71U — Ni-MH /Xy 7 1) — Ni-MH /Cy 71U —
SPEED HOUSE 7.2V 22HV | High power type SPEED HOUSE 7.2V 36HV | High capacity and high power
Ni-MH Battery Ni-MH battery. Ni-MH Battery type Ni-MH battery.
GAB4202 Gens ace LiPo 4000 DRy 7Y —

Li-Po Battery
SE AN e
High power type battery

TZAI - A1)l CHEMICAL - OIL

AFS ACN K

A

Part Names Description Part Names Description

06162 Uy 7¥v o) Z(39) 7 v REERHRT U R 96501 F7¥ V27 UZ #1000
Ring Gear Grease (3g) Fluorine special grease. Diff. Gear Grease #1000
FroERZ R T 7% I YU #3000
Reduces wearing of gear 96502 | piff. Gear Grease #3000
HG Y314 YKJUR Va4 v NBBIYR T7F¥V IR #5000
96508 HG Joint Grease Grease for joint part. 96503 | pjff. Gear Grease #5000

ER/N\—Y OTHEICHER BFEENZS T7F¥VJ YR #15000

Use into metal joint parts. Reduces the wear 96504 | pift. Gear Grease #15000

7 7% X #30000

96505 | pift. Gear Grease #30000

Y2 AAIL SILICONE OIL

=V RAE ACRE RAE i IACD AR
Part Names Description Part Names Description Part Names Description
V) 7 )L#300 (80cc) Y O 7 )L#2000 (40cc) SIL | ') a>A)L#40000 (40cc)
0300-8 | Silicone Oil #300 (80cc) 2000B | Silicone Oil #2000 (40cc) 40000B | Silicone Oil #40000 (40cc)
SIL | > ayA-)L#350 (80cc) SIL | &Y YA )L#3000 (40cc) SIL | Y37 )L#50000 (40cc)
0350-8 | Silicone Oil #350 (80cc) 3000B | Silicone Oil #3000 (40cc) 500008B | Silicone Oil #50000 (40cc)
SIL | &Y a> A )L#400 (80cc) SIL | &Y YA )L#4000 (40cc) SIL | a7 )L#60000 (40cc)
0400-8 | Silicone Oil #400 (80cc) 4000B | Silicone Oil #4000 (40cc) 60000B | Silicone Qil #60000 (40cc)
SIL | ¥V v )L#450 (80cc) SIL | >YU YA )L#5000 (40cc) SIL | &Y Y7 )L#100000 (40cc)
0450-8 | Silicone Oil #450 (80cc) 5000B | Silicone QOil #5000 (40cc) 100000B| Silicone Oil #100000 (40cc) | | &7
SIL | ¥V av#)L#500 (80cc) SIL | ¥V av7-)L#6000 (40cc) SIL | ¥V a>#)L#200000 (40cc) | | for diffs.
0500-8 | Silicone Oil #500 (80cc) 6000B | Silicone Oil #6000 (40cc) 200000 | Silicone Oil #200000 (40cc)
SIL | YUy 7)L#550 (80cc) SIL | YUY 7 )L#7000 (40cc) SIL | ¥V av7A)L#300000 (40cc)
0550-8 | Silicone Oil #550 (80cc) 5 )8—H 7000B | Silicone Oil #7000 (40cc) F7H 300000 | Silicone Oil #300000 (40cc)
SIL | > ayA-)L#600 (80cc) for shocks. SIL | Y aY A )L#8000 (40cc)| | for diffs. SIL | YUY A4 )L#500000 (40cc)
0600-8 | Silicone Oil #600 (80cc) 8000B | Silicone Oil #8000 (40cc) 500000 | Silicone Oil #500000 (40cc)
SIL | Yy A1)L#650 (80cc) SIL | YUY )L#9000 (40cc) SIL | ¥ Y7 )L#1000000 (20cc)
0650-8 | Silicone Oil #650 (80cc) 9000B | Silicone QOil #9000 (40cc) 1000000| Silicone Oil #1000000 (20cc)
SIL | YUy A)L#700 (80cc) SIL | YA IL#10000 (40cc)
0700-8 | Silicone Oil #700 (80cc) 10000B | Silicone Oil #10000 (40cc)
SIL | YUy 7)L#750 (80cc) SIL |37 )L#15000 (40cc)
0750-8 | Silicone Oil #750 (80cc) 150008 | Silicone Oil #15000 (40cc)
SIL | >y #-)L#800 (80cc) SIL | ) a>A4)L#20000 (40cc)
0800-8 | Silicone Oil #800 (80cc) 20000B | Silicone Oil #20000 (40cc)
SIL | ¥V v )L#850 (80cc) SIL | ¥'J 7 )L#30000 (40cc)
0850-8 | Silicone Oil #850 (80cc) 300008 | Silicone Qil #30000 (40cc)
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36218 FYN=EyRRIVR(RTRY MI)| F Y~ DIEEZRS ICBER RS ¥ R 790028 SPEED HOUSE C-02B ACE=7Fv=Yv—| Hh TA DA —hH1 v k7R,
Shock Absorber Pits Holder W/Magnet | Suitable Stand for shock maintenance SPEED HOUSE C-02B AC PEAK CHARGER | 1A Output Auto Cut-Off Charger.
36231 SPFA7ITvIU—<T— T« DX D>~ FARET ICEF 80907 KYOSHO SPEED HOUSE WAF Ry 7 ) =Fzyh=| /Ny FU—D VT« ¥ 3 > % fEEH
SP Knife Edge Reamer Tool for making holes on bodies. KYOSHO SPEED HOUSE MULTI BATTERY CHECKER | Easy measurement of battery condition
36231P SPHA 7Ty I )—N—T IR | RF« DXV MAREIF ICEF, 792203 7.2V NiIMH B USB F ¥ —Y ¥ — | S 7570 Nicd £k NiMH /Uy 7 U 5
SP Knife Edge Reamer Plus | 5D EED AHEICHFVTVET, 7.2V USB Charger for NIMH | ® USBTLY =2 A=A — N hv b KBS,
Tool for making holes on bodies with 5 different USB Charger for 7.2V NiMh
scales on the knife for easy workability. battery packs(Super Plug Type).
GACO100D Gens ace LPo/ly 7)=707 79— (26E)L/%ER) | £BKO LiPo Ny T —%F57077 9~
Gens ace LiPo Battery Protector (2-6cellfor Charging) | Protector that protects the LiPo battery when charging
GACO101 | GENS e LPo/ty 7Y=t=7/1y7 (BOX917) | FE BB AREBE ICERIRREE/N Y &
Gens ace LiPo Battery Safe Bag (BOX type) | Protective bag that is convenient for charging and storage
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